Sgve Lekemiljg AS

Grgnnvoldveien 290
3830 Ulefoss - Norway
TIf: +47 35 94 65 65

Www.sove.no

Produkt nr. / Product no. / Produkt nr.

35-100-360

Ordr. nr.

Dato.

Sign.

Sove Lekmiljo AB

Fabriksgatan 7
412 50 Goéteborg
TIf: +46 (0) 31 773 97 00

www.sove.se

25.08.2009




Dokumentasjon / Documentation/ Dokumentation

Det er sveaert viktig sette seg inn i alle skisser og instruksjoner som
folger med utstyret som skal monteres!

1. Ngdvendig utstyr/ antall
personer / arealbehov

Planskisse med sikkerhetssone
Planoversikt forankring

Fundamenteringsanvisning

NB! Under monteringsarbeidet ma utstyret, som
ikke er forankret forsvarlig i bakken, avstives slik at
det ikke kan velte som fglge av vind og lignende,
eller ukontrollert bruk.

Omradet ma avstenges under oppsettelse av
apparatene med sperreband og lignende.

Monteringshgyder fallhgyder

Oversikt over festeklammer

N o vk~ W N

Monteringsanvisning

1.

N o vk w N

It is essential that you familiarise yourself first with the plans concerning your

structure

Necessary equipment/number of
people/ area of impact

View from above with impact zone.
Overview anchoring

Anchoring instructions

Clamps

Assembly instructions

NB! During assembly of the equipment, ensure
that all structures are securely propped,
especially when left overnight. Also ensure that
equipment is supported whilst concrete
foundations are setting and enclose the area

Assemblyheights and critical fallheights | securely to prevent access.

Det ar viktigt att |asa noggrant alla ritningar och instruktioner
tilhorande utrustningen som skall monteras

1. No6dvandiga verktyg/ Antal personer/
arealbehov

Planritning med sakerhetszon
Oversikt markférankring
Forankringsinstruktion
Monteringshojd och fallhojd

Oversikt fastklammor

N oo u bk~ w N

Monteringsanvisning

OBS! Under monteringsarbete bor utrustningen
som inte ska forankras i marken stéllas sa att
det inte kan valta av vind eller liknande.
Omradet maste sparras ndr lekutrustningen
byggs upp, med avsparrningsband eller
liknande.




Ng@dvendig verktgy / Tools required / Nodvandiga verktyg

e e

=I:III
W ‘

-n SR o —_—
- 13 mm
Torx Nr 45 17 mm
/ High quality a;
’ g ‘
D= =
Merkeband 18V 5mm Metermal
M?rk ribbon Metric measure
Markeband

Tumstock

Ngdvendig antall personer / Number of persons required
/ Lampligt antal personer

e e

7t
7h
7t

Anbefalt arealbehov ved montering / Recommended working space

/ Rekommenderad arealbehov vid montering

©E ©

23,1 m?

v

A




(v Plantegning med sikkerhetssone

@K Overview with impact zone

& Planritning med sakerhetszon

4141

1210

318

(5554 )

2
®, = e
6\% g {,)QQ
<L
1 3
S 1500 ‘_
3
o .
Q
¥ o
LN & e
] R (7
Q
2316 3182




(V) Forankringsoversikt

@KW Anchoringplan

& Forankringsoversikt

1200

1200
o
+ - -+ - oy
| |
500
| |
+ - + -
|
o
R

DETAIL DE SCELLEMENT

NIVEAU SOL FINI +0.00
|

400

BETON DOSE A 350 kg/m3
PLOT S00x500x500

-

500

576

1800

1026




@ QD Monteringshgyder og fallhgyder (>  Monteringhdjd och fallhsjd
UL Assembly heights and critical fallheights

1 =
SN
2 iveau sol fini: +0.00

400_ H
5

/oL fini 0.00

1 : =
0




Fundamentering/ Concrete foundation/ Markférankring

For enklere a kunne flytte eller bytte deler, stgpes ikke Romantic produktene direkte i grunnen, men pa
felgende mate:

Fase 1:

%+ St@p betongblokk (50x50x50cm) som skal brukes som forankring.

»*Var oppmerksom pa om stolpene skal vaere ift niva 0 eller -40. Niva 0 er tilpasset underlag med
fallmatter og niva -40 er nar lekeseksjonen plasseres i et sandbasseng.

¢ Bruk en kikkert for & nivellere omradet for a fa betongfundamentene riktig ift forankringstegning.

Fase 2:

+»* Forankringsplaten festes til betongfundamentene med forankringsbolter etter at lekeseksjonen er
ferdig montert.

In order to allow any future moving of or changes to the equipment, HUSSON COLLECTIVITES play
equipment is not anchored directly in the concrete, but fixed to the ground as follows:

Phase 1:

+» Casting on-site of concrete blocks 350 Kg/m3

+» Laying out using a theodolite in accordance with the indications of the specific anchoring plan included
with the instructions.

Phase 2 : (Fixing the play equipment on the concrete blocks or slabs)
«»» After the concrete has been left to dry for at least two weeks, the equipment can be fixed to the ground

“»*The upright plates are fastened onto the concrete blocks using Spit studs after the equipment has been
completely assembled.

For att enklare kunna flytta utrustningen eller byta delar, gjuts inte Aventyr produkten direkt i marken,
utan forankras pa foljande satt:

Fas 1:

+¢ Gjut betongblock (50x50x50xm) som anvdnds som markankare

“*Var uppmarksam pa om stolparna skall vara i niva 0 eller -40. Vid Niva 0 &r stolparna anpassad for
fallmattor och vid niva -40 plasseras lekstallningen i sand.

«»* Anvand en kikare for att nivellera platsen fér betongforankringarna korrekt enligt
foérankringsritningen.

Fas2:

¢ Forankringsplattan fastes till betongforankringen med férankringsbultar efter att leksektionen &r
fardigmonterad.




Klammer/ Clamps/ klammor

Montering/sammestilling av klammer (D.89 clamp)

Hver klammerdel er merket med et nummer som er preget pa delen. Det er viktig at hver del
blir satt sammen iht tegningene som fglger.

NB lkke bland klammerene til de ulike delene av seksjonen!

Eks. JPI-0050 —PP og JP1 0049 —PP hgrer sammen.

Assemby/fitting the clamps (D.89 clamp)

All clamps is fitted together by two parts with unique numbers for each part. It is essential that
correct parts are fitted together according to the drawings as follows.

NB! DO NOT MIX THE CLAMPS FOR THE DIFFERENT PARTS OF THE PLAYGROUNDEQUIPMENT!

Ex. JPI-0050 —PP and JPI 0049 —PP matches

Montering/sammanstallning av klammor (D.89 clamp)

Varje klammdel ar markt med ett unikt nummer. Det ar viktigt att varje del satts ihop enligt
ritningen som féljer.

OBS! Blanda inte ihop klammor fran olika delar av stéllningen!

Ex. JPI-0050 —PP og JP1 0049 —PP hor i hop.




Klammer/ Clamps/ klammor

Ulike klammer: (Mutter og bolter inkludert)

Klamme d.34

Klammer @89 1 utgang
Klammer @89 2 utganger 60°
Klammer @89 2 utganger 90°
Klammer @89 2 utganger 120°
Klammer @89 2 utganger 150°
Klammer @89 2 utganger 180°
Klammer @89 3 utganger 60°
Klammer @89 3 utganger 90°
Klammer @89 4 utganger

Lo NOUEWNR

[E
e

Clamps: (nuts and bolts included)

Clamp D.34

Clamp 089 1 pre-equipped fastening
Clamp @89 2 pre-equipped 90° fastenings
Clamp @89 2 pre-equipped 180° fastenings
Clamp 089 2 pre-equipped 60° fastenings
Clamp @89 2 pre-equipped 120° fastenings
Clamp @89 2 pre-equipped 150° fastenings
Clamp 089 3 pre-equipped 60° fastenings
Clamp @89 3 pre-equipped 90° fastenings
Clamp @89 4 pre-equipped fastenings

Lo N WNRE

=
©

Olika klammor: (Muttrar och bultar inkluderat)

klammor D.34

klammor ¢89 1 utgang
klammor ¢89 2 utgangar 90°
klammor @89 2 utgangar 180°
klammor @89 2 utgangar 60°
klammor ¢89 2 utgangar 120°
klammor ¢89 2 utgangar 150°
klammor @89 3 utgangar 60°
klammor ¢89 3 utgangar 90°
klammor @89 4 utgangar

Lo N WN R

[EEN
©




@ CLAMP D.34

12 SCREW CLAMP D34,

JRL-O076-P8,

X1

LKA SHER D.IO.
QA0357.

12 NUT CEAMP D34
JRL-OO75 P8,

X1

X2

STATNEESS STEEL HMIC NUT.

Q0298

Q0025%.

MIONES TORX SCREA.

X2

Xz

10




@ CLAMP D.89 1 UTGANG/CLAMP D.89 1 FASTENING/CLAMP D.89 1 UTGANG

1.2 D8P CLAMP WITH I FASTENING
JEL0050-5P.

12,089 STNGLE CLAMP
JPLO098- 5P,

D. 88 CLAMP COVER.

JRL (05298

MIOXES TORX KCREHS
LK WASHER D.IC Q0258
QOO337.
STATNEESS STEEL HMIC NUT. &
Q0298 = X3

= .

X2

X1

11




@ CLAMP D.89 2 UTGANGER 60° /CLAMP D.89 2 FASTENING 60°/CLAMP D.89 2 UTGANGAR 60°

1:2 89 CLAMP WITH 1 FASTENINGS (3
JPI0324-7P3

X1z

L QCKWASHER D102
Qoeoz 73

1.2 DELCLAMP WITH I FASTENTNGS
JRLO050-P93

MIOXEE TORX SCREWZ D.GFCLAMP CQVERZ
Qo583 JPI0052-093

X

STATNEESS STEEL AMIC MUTS
o Qoorees

X453

X4z

X2z

Phase 23




@ CLAMP D.89 2 UTGANGER 90°/CLAMP D.89 2 FASTENING 90°/CLAMP D.89 2 UTGANGAR 90°

12 89 (LAWY WITH 2 FASTEMINGS
JE -0o5t -FP

1.2 Dge SNGLE LAWY
JA 00486 -PP

Xt
Mracss TORK SCREWS
LOCKWASHER Do 206259 =
200337 Dge CLAMP COVER
. SRl 0052 -PP
STAUNLESS ST EEL HWMie mUT ;
200200 y i

A3

13




@ CLAMP D.89 2 UTGANGER 120°/CLAMP D.89 2 FASTENING 120°/CLAMP D.89 2 UTGANGAR 120°

1.2 BOCLAMP WITH I FASTENING 60°3 1:2 B CLAMP WITH 1 FASTENING 120°3
JRI- 0324993 JA- 0325 PR3

| Xi3
MIONET TORX SCREN3
Qo02593
L OCKWASHER D.103 D.GFCLAMP COVERZ
Qoos 73 JPL0052-903
STAINLESS STEEL HMIONUTS -
Qop2993
X 43

X43 Xz23

Phase 23




@ CLAMP D.89 2 UTGANGER 150°/CLAMP D.89 2 FASTENING 150°/CLAMP D.89 12 UTGANGAR 150°

1.2 B9 LAMPWITH I FASTENING 60°F ? oz
JOL. 0324993 12 BECLAMP WITH I FASTENING 150

B M JRLEO326-2P3

XIi3
DEPECLAMP COVERS
STAINS 55.2050' 5::; ;Wf oNUTS JPI-(052- 903
LK MA SHER D103
Qo3 73 MIEE TORX SCREM3
QAOZ583
X443
O X223
X 43 | xa3

Phase 23




@ CLAMP D.89 2 UTGANGER 180°/CLAMP D.89 2 FASTENING 180°/CLAMP D.89 2 UTGANGAR 180°

12 Do CLANVY WITH 1 FASTENNG
JP -0056 -PP

Dge CLAwvP COVER
JPl -0652 -PP

A2

Migess TORX SCBEW
aoazse

LOCKASHER D16

2eo337 j
STAMNLESS  STEEL HMire NUT Q

2og2e9
! X4

X4

A4

16




@ CLAMP D.89 3 UTGANGER 60°/CLAMP D.89 3 FASTENING 60°/CLAMP D.89 1 UTGANGAR 60°

12 GO CLAMP WITH 2 FASTENINGSZ

1:2 89 CLAMP WITH 1FA STENINGS0°3 JRL-0051-PP3
JPI-0324-503

X i3
— | %13
L OCKWASHER D.103 MRk
: QU02593 DG CLAMP COVERZ
Qoos 73
JPL0052-993
STAINLESS STEEL HMIONUTS @‘
Qo02993 \
X 53
X

Phase 23




@ CLAMP D.89 3 UTGANGER 90° /CLAMP D.89 3 FASTENING 90°/CLAMP D.89 3 UTGANGER 90°

1.2 B8 CLAMP T TH 2 FASTENINGS.
JRI-(051-P9.

X1

12 . D.BRCLAMP WITH I FASTENING
JRLEO050-99.

L OCKWASHER D30
Q0337

MIONEE TORX SCREMW.

Qo258

o STAINLES55 STEEL HMIO NUT.
QO029%.

D. 88 CLAMP COVER.
JR-052-PP

X5

18




@ CLAMP D.89 4 UTGANGER/CLAMP D.89 4 FASTENING/CLAMP D.89 4 UTGANGAR

1:2 BRCLAMP WITH 2 FASTENINGS.
JEL-0051-08

D.GF CLAMP CQVER.
JRI-0052-2P.

X4

MIOES TORX SCREW.
Qo258

X1
LQCIRAASHER DI STAINIESS STEEL AMICNUT.
Q0337 Q0298
o X6

X6

X6

19




MONTERING | KRONOLOGISK REKKEF@LGE
ASSEMBLY OPERATIONS IN CHRONOLOGICAL ORDER
MONTERING | KRONOLOGISK ORDNING

1 Montér forankringsplatene til stolpene.
2 Montér gulv.

3 Montér tak.

4. Montér bru

5 Montér vegger.

6 Montér benk/bord

7 Montér stige

8 Montér brannmannstang.

9 Montér klatrenett

10 Montér sklie.

Dersom lekeseksjonen bestar av flere tarn, gjenta monteringsrekkefglgen
for hvert tarn og sett taket i forhold til vaer og vindforhold

1 Pre-assembly of the uprights.
2 Platform assembly.

3 Roof assembly.

4 Bridge assembkly

5 Side panel assembly.

6 Bench/table assembly

7 Ladder assembly

8 Fireman’s pole assembly.

9 Climbing net assembly.

10 HPL slide assembly.

In the case of a configuration with several Towers, repeat the operations above for
each of the towers, taking care to position the roof correctly in relation to the weather
conditions.

1 Montera forankringsplattorna till stolparna.
2 Montera golv.

3 Montera tak.

4 Montera bron

5 Montera vaggar.

6 Montera bank/bord

7 Montera stege

8 Montera brandmanstang.

9 Montera klatternat.

10 Montera HPL rutschkana.

Om lekesektionen har flera torn, upprepa monteringordningen
for varje torn och placera taket i forhallande till vader och vind




Montering av lekeapparatet / Assembly instructions / Montering av lekredskapet

Pa de neste sidene vises monteringsanvisning for Romantic serien i kronologisk rekkefglge
basert pa eksempelprodukt. Monteringsrekkefglgen gjelder for alle produktene i Romantic-
serien

The pages that follow show the assembly operations on a Romantic tower in chronological
order, based on the example of the following configuration

P& de foljande sidorna visas monteringsanvisning for Aventyrserien i kronologisk ordning
baserad p& exempelprodukter. Monteringsordningen galder alla produkten i Aventyrserien




Montering stolper/ Assembly instructions posts/ Montering av stolpar

_| LIST OF PARTS:

ADIJUSTABLE POST 89 L.2150 EQUIPPED WITH CAP

JIM-0993-EQ MI0x30 TORX ANTI-
TAMPER SCREW Q00258

L — ) g
N S@

REMOVABLE PLATE LEV.0
JIM-0900-00

[ ]

FORANKRINGSPLATER FOR STOLPER
-Fest den justerbare forankringsplaten til stolpene (2 torx screws M10x30mm)

PRE-ASSEMBLY OF UPRIGHTS
-Fit the adjustable anchoring plate on the pre-equipped upright
(2 torx screws M10x30mm)

FORANKRINGSPLATTOR FOR STOLPAR
- Fast den justerbara férankringsplattan till stolparna (2 torx screws M10x30mm)

oA

T ——

22




Montering gulv/ Assembly instructions floor/ Montering golv

MI10 CAGED NUT
Q00960

PRE-EQUIPPED SQUARE PLATFORM
1200 JIM-0636-Z2Q

‘\—

-~

X16

SQUARE 15MM FINNED
PLUE QOI002

MONTERING GULV
- Liggende pa bakken, monter gulvet til 2 av stolpene. Legg stolpene slik at
klammene er i riktig posisjon for 8 montere fast gulvet.

PLATFORM ASSEMBLY
-On the ground, assemble the platform and 2 uprights. Ensure the
uprights are correctly positioned for the fitting of the roof

MONTERING GOLV
- Liggande pa marken, montera golvet till 2 av stolparna. Stolparna
maste vara i korrekt position for at montera fast golvet.

Anvand klamme for 1 utgang

23




Montering gulv/ Assembly instructions floor/ Montering golv

-Sett opp de monterte stolpene og gulvet
og monter de resterende 2 stolpene

Fest gulvet til stolpene som vist i tegning
(4 stk D.89 clamps med 1 uttak)

-Place the tower in the upright position
and assemble the 2 remaining uprights
Fix the floor to the posts
(4 x D.89 clamps single)

-Placera de monterade stolparna och golvet
lodratt och montera sedan de 2 sista stolparna
Fast golvet till stolparna i visad ritning
(4 st D.89 clamps med 1 utgang)

= |

(N)  Fest firkantet (M10 cage nuts) i alle
hull som benyttes til & feste andre komponenter (vegger, broer, etc...)
Tett alle gjenvaerende hull (15 mm plugger)

@  Fit the square M10 cage nuts in all the square cutouts
intended to recive the components (sid panels, bridges, etc...)
Block all the remaining square cutouts (square 15 mm finned plugs)

S Fast (fyrkantig M10 cage nuts) i alla de forborrade hal som
anvands till fasten av andra komponenter (vaggar, broar, etc...)
Fylli alla andra hdl med 15 mm pluggar 24




Montering tak/ Assembly instructions roof/ Montering tak

LIST OF PARTS:

CAMELEO HPL ROOF FRAME
JIM-0673-PA

AQUATIC HPL ROOF SECTION
HPLO0O406

YELLOW PLASTIC TORX WASHER
QUO755

AQUATIC HPL ROOF FRONTON

HPLOO407

M10x55 TORX ANTI-
TAMPER SCREWY Q00259

AN

S

MI0x30 TORX ANTI-
TAMPER SCREW Q00262

.
%

0.34 CLAMP EXT. PIECE
JCO-0170-PP

X16

[>= ]

STAINLESS STEEL RIDGE PART FOR
CAMELEO HPL ROOF JIM-0672-PA

STAINLESS STEEL MI10 TORX ANTI-
TAMPER CAP NUT Q0261

e

STAINLESS STEEL
NUT Q00299

X2z

HMI0

X4

25




Montering tak/ Assembly instructions roof/ Montering tak

Rﬁ,\\

Fest takrammen til toppen av stolpene med
(M10 + 55 screws + M10 nuts) i riktig
posisjon, men skru ikke muttrene til!

Fit the HPL roof framing onto the posts
with reducing adapters, taking care to
place the roof in the right direction

( M10 + 55 screws + M10 nuts) BUT DO NOT TIGHTEN

Fast takramen till toppen av stolparna med
(M10 + 55 screws + M10 nuts) i korrekt
position, men skruva inte fast!

Fest HPL takplatene til rammen
(M10x55 screws + aluminum torx washers + torx cap nuts
D.34 clamp ext. pieces ),men ikke dra til!

Fit the HPL roof sections, but do not tighten!
(M10x20 screws + aluminum torx washers + torx cap nuts
+ D.34 clamp ext. pieces

Fast HPL takplattorna till ramen
(M10x55 screws + aluminum torx washers + torx cap nuts
D.34 clamp ext. pieces ), men skruva inte fast!




Montering tak/ Assembly instructions roof/ Montering tak

© 6 6

Fest HPL mgnen til taket, men ikke dra til!
(M10x20 screws + aluminum torx washers + torx cap nuts )

Fit the HPL roof sections, but do not tighten!
(M10x20 screws + aluminum torx washers + torx cap nuts

Fast HPL toppdelen till taket, men skruva inte at muttrarna!
(M10x20 screws + aluminum torx washers + torx cap nuts )

Fest taksidene, men ikke dra til!
(M210x55 screws + aluminum torx washers
+ torx cap nuts + D.34 clamp ext. Pieces)

Fest taksiden, men ikke dra til!
(M10x55 screws + aluminum torx washers
+ torx cap nuts + D.34 clamp ext. Pieces)

Fast taksidan, men skruva inte at muttrarna!
(M210x55 screws + aluminum torx washers
+ torx cap nuts + D.34 clamp ext. Pieces)

Juster det monterte taket og dra sa til alle bolter
Adjust til whole roof assembly, then tighten all the bolts

Justera det monterade taket och dra at alla bultar
27




Montering vegg/ Assembly instructions wall/ Montering vagg

©® § 0 | &

MONTERING VEGG

SIDE PANEL ASSEMBLY

MONTERING VAGG




Montering vegg nede/ Assembly instructions wall groundlevel/

Montering vagg markniva

LIST OF PARTS:

POST OFFICE HPL SIDE PANEL
1200 HPLOO386

ALUMINIUM HPL
FASTENING (LIP JMA-0162-

X4
MI0x30 TORX ANTI -
TAMPER SCREW Q00256 STAINLESS STEEL HMI0
NUT Q00299
b X4




Montering vegg nede/ Assembly instructions wall groundlevel/
Montering viagg markniva

Fest aluminiumsfestene (JMA-0162)

til HPL veggen (M10x30 screws + M10 nuts)
i de forhandborrede hullene D11 for a feste
til nederste del.

Put the fastening clips in place on the
HPL panel (M10x30 screws + M10 nuts)
beforehand drill D11 hols for the bottom
fastening clips

Montera aluminiumsfasten (JMA-0162) till
HPL vaggen (M10x30 screws + M10 nuts)
i de forhandsborade halen D11 for att
fasta bottendelen

Monter veggen til stolpene
med D.89 klammer.

(Enkel eller tosidig klamme
avhengig av konfigurasjonen)

Mount the side panel

using D.89 clamps.

(Singel or double depending on
the configuration

Montera vaggen till stolparna
med D.89 klammor.

(Enkel eller dubbel utgang
beroende pa konfigurationen)




